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samanss. FCC RF Test Report Report No. : FG482618J

Conducted Band Edge

NR SCS Bandwidth Freq

Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM 1@0 see graph PASS
BPSK
66 15 5 342500 17125 DFTéSP'gE OM 1@0 see graph PASS
66 15 5 342500 17125 PFSOPOM 25@0 see graph PASS
66 15 5 342500 17125 DFT(;;SE DM 25@0 see graph PASS
66 15 5 355500 17775 DFT;;SE OM 1@24 see graph PASS
66 15 5 355500 17775 DFT(';;SEDM 1@24 see graph PASS
66 15 5 355500 17775 DFT;P'SO; DM 25@0 see graph PASS
66 15 5 355500 17775 DFT(;F;S}E DM 25@0 see graph PASS
66 15 25 344500 17225 DFT;;SE OM 1@0 see graph PASS
66 15 25 344500 17225 DFT(';;SEDM 1@0 see graph PASS
66 15 25 344500 1722.5 DFT;D'SIEDM 128@0 see graph PASS
66 15 25 344500 17225 DFTQ'SF;gIE DM 128@0 see graph PASS
66 15 25 353500 wers  PPISOPPM @13 see graph PASS
66 15 25 353500 1767.5 DFT('?SF;‘SDE DM 1@132 see graph PASS
66 15 25 353500 1767.5 DFTE;SP'S?E OM 128@0 see graph PASS
66 15 25 353500 1767.5 DFTC';gE OM 128@0 see graph PASS
66 15 45 346500 17325 PFISOPOM 1@0 see graph PASS
66 15 45 346500 17325 DFT(';;(S)EDM 1@0 see graph PASS
66 15 45 346500 17325 DFTE;SP'SOKF OM 240@0 see graph PASS
66 15 45 346500 17325 DFT(;P'ng OM 240@0 see graph PASS
66 15 45 351500 w57 PPISOFOM @2 see graph PASS
66 15 45 351500 1757.5 DFT(';;(S)EDM 1@241 see graph PASS
66 15 45 351500 1757.5 DFTE;SP'SOKF OM 240@0 see graph PASS
66 15 45 351500 1757.5 DFT(;P'ng OM 240@0 see graph PASS
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samanss. FCC RF Test Report Report No. : FG482618J

Software Version: 23.06.1602

FR1 N70(ANTO)

Transmitter Conducted Output Power and EIRP, (Gt - Lc)=-2.5dB

Band (iﬁf) Ba(nr\;ll\jlvzi?th Arfen (mg) Modulation RB Ig)wgr%géerg) (5:55) E({AF;;
70 15 5 339500 1697.5 DFT-s-OFDM QPSK 1@1 23.17 20.67 0.1167
70 15 5 339500 1697.5 DFT-s-OFDM 16 QAM 1@1 22.44 19.94 0.0986
70 15 5 340500 1702.5 DFT-s-OFDM QPSK 1@1 23.24 20.74 0.1186
70 15 5 340500 1702.5 DFT-s-OFDM 16 QAM 1@1 22.43 19.93 0.0984
70 15 5 341500 1707.5 DFT-s-OFDM QPSK 1@1 23.22 20.72 0.1180
70 15 5 341500 1707.5 DFT-s-OFDM 16 QAM l1@1 22.49 19.99 0.0998
70 15 10 340000 1700 DFT-s-OFDM QPSK 1@1 23.16 20.66 0.1164
70 15 10 340000 1700 DFT-s-OFDM 16 QAM 1@1 22.43 19.93 0.0984
70 15 10 340500 1702.5 DFT-s-OFDM QPSK l1@1 23.25 20.75 0.1189
70 15 10 340500 1702.5 DFT-s-OFDM 16 QAM l1@1 22.4 19.9 0.0977
70 15 10 341000 1705 DFT-s-OFDM QPSK l1@1 23.21 20.71 0.1178
70 15 10 341000 1705 DFT-s-OFDM 16 QAM l1@1 22.5 20 0.1000
70 15 15 340500 1702.5 DFT-s-OFDM PI1/2 BPSK  36@18 23.5 21 0.1259
70 15 15 340500 1702.5 DFT-s-OFDM PI1/2 BPSK 1@1 23.45 20.95 0.1245
70 15 15 340500 1702.5 DFT-s-OFDM PI1/2 BPSK 1@77 23.49 20.99 0.1256
70 15 15 340500 1702.5 DFT-s-OFDM QPSK 36@18 23.54 21.04 0.1271
70 15 15 340500  1702.5 DFT-s-OFDM QPSK 1@1 23.43 20.93 0.1239
70 15 15 340500 1702.5 DFT-s-OFDM QPSK 1@77 23.49 20.99 0.1256
70 15 15 340500 1702.5 DFT-s-OFDM 16 QAM 36@18 22.55 20.05 0.1012
70 15 15 340500 1702.5 DFT-s-OFDM 16 QAM l1@1 22.63 20.13 0.1030
70 15 15 340500 1702.5 DFT-s-OFDM 16 QAM 1@77 22.65 20.15 0.1035
70 15 15 340500 1702.5 DFT-s-OFDM 64 QAM 36@18 21.04 18.54 0.0714
70 15 15 340500 1702.5 DFT-s-OFDM 64 QAM l1@1 20.8 18.3 0.0676
70 15 15 340500 1702.5 DFT-s-OFDM 64 QAM 1@77 20.73 18.23 0.0665
70 15 15 340500 17025 DFT-s-OFDM 256 QAM  36@18 19.05 16.55 0.0452
70 15 15 340500 1702.5 DFT-s-OFDM 256 QAM l1@1 18.99 16.49 0.0446
70 15 15 340500 1702.5 DFT-s-OFDM 256 QAM 1@77 18.92 16.42 0.0439
70 15 15 340500 17025 CP-OFDM QPSK 39@19 22.05 19.55 0.0902
70 15 15 340500 1702.5 CP-OFDM QPSK l1@1 22.2 19.7 0.0933
70 15 15 340500 1702.5 CP-OFDM QPSK 1@77 21.91 19.41 0.0873
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samanss. FCC RF Test Report Report No. : FG482618J

Frequency Stability

B'::?d (iﬁf) Ba(n’\ﬁﬂzi;tlth Arfcn ('Iillrl'-alcz]) Modulation RB D?;)/:)ag;)n Verdict Environment
70 15 10 340500 17025 DFTSF;SEDM 50@0 0.0020 PASS NV
70 15 10 340500 17025 DFT;';?EDM 50@0 0.0053 PASS LV
70 15 10 340500 17025 DFT;';?EDM 50@0 0.0024 PASS HV
70 15 10 340500 17025 DFTSF;SEDM 50@0 0.0042 PASS -30°C
70 15 10 340500 17025 DFT&;&EDM 50@0 0.0058 PASS 20C
70 15 10 340500 17025 DFT(';'F;(S)EDM 50@0 0.0030 PASS -10C
70 15 10 340500 17025 DFT(';'F;(S)EDM 50@0 0.0049 PASS e
70 15 10 340500 17025 DFT&;&EDM 50@0 0.0028 PASS 10C
70 15 10 340500 17025 DFT&;&EDM 50@0 0.0020 PASS 20°C
70 15 10 340500 17025 DFT(';'F;(S)EDM 50@0 0.0028 PASS 30C
70 15 10 340500 17025 DFT(';'F;(S)EDM 50@0 0.0051 PASS 40°C
70 15 10 340500 17025 DFTC'?SF;gEDM 50@0 0.0031 PASS 50T
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MH2) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-OFDM
70 15 10 340500 1702.5 PI/2 BPSK 50@0 4.17 13 PASS
70 15 10 340500 1702.5 DFTéSP'gE OM 50@0 5.23 13 PASS

N70(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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samanss. FCC RF Test Report Report No. : FG482618J
Occupied Bandwidth
Band (iﬁf) Ba?ﬁﬂ"zi?m QY ('Jﬁ(z]) Medus e = ((l?ll?-lvzv) 26(d|v|Ei|zB)W

70 15 5 340500 17025 nggg"" 25@0 4.4653 4.856
70 15 5 340500 17025 % %FA?AM 25@0 4.4713 4.816
70 15 5 340500 17025 C;%Z?AM 25@0 4.4692 4.861
70 15 5 340500 17025 (;EéOQFE&" 25@0 4471 4.806
70 15 10 340500 17025 CF(SS;?M 52@0 9.2822 9.659
70 15 10 340500 17025 % %’Z’iﬂ"" 52@0 9.272 9.742
70 15 10 340500 17025 C&%’;’iﬂ"" 52@0 9.2835 9.729
70 15 10 340500 17025 %Eéogm" 52@0 9.2678 9.757
70 15 15 340500 1702.5 CF(SS;?M 79@0 14.123 14.65
70 15 15 340500 17025 % %’Z’iﬂ"" 79@0 14.00 14.74
70 15 15 340500 17025 C&%’;’iﬂ"" 79@0 14.118 14.74
70 15 15 340500 1702.5 %Eéogm" 79@0 14.137 14.68
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samanss. FCC RF Test Report Report No. : FG482618J
Conducted Spurious Emissions
NR SCS Bandwidth Freq g .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
70 15 5 339500 1697.5 59 1@0 see graph
70 15 5 339500 1697.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
70 15 5 339500 1697.5 oPSK 1@0 see graph
70 15 5 339500 1697.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 5 340500 17025  DFT-SOFDM 1@0 see graph
BPSK
70 15 5 340500 1702.5 DFT;P'SOE OM 1@0 see graph PASS
DFT-s-OFDM
70 15 5 340500 1702.5 QPSK 1@0 see graph
70 15 5 340500 17025  DFT-SOFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
70 15 5 341500 1707.5 BPSK 1@0 see graph
70 15 5 341500 1707.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
70 15 5 341500 1707.5 QPSK 1@0 see graph
70 15 5 341500 1707.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 10 340000 17000 ~ DFT-SOFDM 1@0 see graph
BPSK
70 15 10 340000 17000 PFISOFOM 1@0 see graph PASS
DFT-s-OFDM
70 15 10 340000 1700.0 QPSK 1@0 see graph
70 15 10 340000 1700.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 10 340500 17025  DFT-SOFDM 1@0 see graph
BPSK
70 15 10 340500 17025 DFTE;SP'SOKF DM 1@0 see graph PASS
DFT-s-OFDM
70 15 10 340500 1702.5 oPSk 1@0 see graph
70 15 10 340500 17025 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
70 15 10 341000 1705.0 o 1@0 see graph
70 15 10 341000 1705.0 DFT;;;E OM 1@0 see graph PASS
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samanss. FCC RF Test Report Report No. : FG482618J

DFT-s-OFDM
70 15 10 341000 1705.0 QPSK 1@0 see graph
70 15 10 341000 1705.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
70 15 15 340500 1702.5 DFT-s-OFDM 1@0 see graph
BPSK
70 15 15 340500 1702.5 DFT;;;’; OM 1@0 see graph PASS
DFT-s-OFDM
70 15 15 340500 1702.5 OPSK 1@0 see graph
70 15 15 340500 1702.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number : A6-8 of 16
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

ten: 40 65 iy Typs: Power (M
oy 100100

Tg: Free Run

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHz' Stop 17.100 GHz|

Swesp 20.3 ms (40001 pts)

Function Funclion Ve

N70(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

g Type: Power (WS
Au|Hokd: 100100

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Stop 17.100 GHz]
Swesp 20.3 ms (40001 pts)

Function
dBm

Funclion Ve

N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

KEYSIGHT |"ll"|‘
u

ras)
p I
RT o o

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.100 GHz)

‘Sweep 20.3 ms (40001 pts)

Function Function Width Function Vaiue

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

whien 408 g Type. Pone [RMS
IHokd 100100
Tii: Free Fun

Rel Lvi Offs o8
Ref Level 30.00 dBm

Video BW 3.0 MHz"

Function Ve

N70(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

Halten 40 08

Ref Lvi Offset 5.00 B
Ref Level 30.00 dBm

Start 30 MHz

Video BW 3.0 MHE'

5 Markar Table v

Mode Trace Scale Function Ve

N70(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Ref Lvi Offset 5.00 B
Ref Level 30.

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHz' Stop 17.100 GHz
Sweep 20.3 ms {40001 pts)
5 Warker Table "

Mode Trace Scake
f

Function Vaue

)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9
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Report No. : FG482618J

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHz'

Function Function Widih Funclion Ve

N70(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

#alten: 408 Ay Type: Powser wmg\
q Ao Hokt 100100

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function Function Widih Funclion Ve

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

Ref Lyl Offset 8,00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function Function Width

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Halten 40 08

Video BW 3.0 MHz"

Function Funclion Widh Function Ve
dBm
[0

N70(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

Spectrum Anaiyzer 1
Swept SA
KEYSIGHT "‘W‘IP -
oupin 0
BT o pion Ao nlow  Tog:FresFun

t g Type. Pone [RMS
il

Start 30 MHZ Video BW 3.0 Mz Stop 17.100 GHz]
#Res B 1.0 Mz Sweep 20.3 ms (40001 pts)

5 Markar Table

Mode Trace Scale Funclion Widh Function Ve
N1 1

L T

CEREORE

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

g Typ: P (R
AglHokd 1001100
Tig: Free Fun

Start 30 Mz Video BW 3.0 MHz' Stop 17.100 GHz
#Res BW 1.0 MH2 Sweep 20.3 001 pte)]

5 Marker Table v

Mode Trace Scake X Function

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9
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N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (RMSH 1
Ao Hokt 100100
Tg: Free Run .

Video BV 3.0 MHZ* Stop 17.100 GHz] ] Video BW 3.0 MHZ' Stop 17.100 GHz]
‘Sweep 20.3 ms (40001 pts) Re: ‘Swesp 20.3 ms (40001 pts)

Sporton International Inc. (ShenZhen) Page Number : AB-11 of 16
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Conducted Band Edge

NR SCS Bandwidth Freq

Band (kH2) (MH?) Arfcn (MHz) Modulation RB Result Verdict
70 15 5 339500 16975  DFSOFOM 1@0 see graph PASS
70 15 5 339500 1697.5 DFT&;SE OM 1@0 see graph PASS
70 15 5 339500 1697.5 DFTI;;SE OM 25@0 see graph PASS
70 15 5 339500 1697.5 DFTéSP'gE OM 25@0 see graph PASS
70 15 5 341500 17075 PFESOFOM 1@24 see graph PASS
70 15 5 341500 1707.5 DFT;F;S}E OM 1@24 see graph PASS
70 15 5 341500 17075 DFT;;SE OM 25@0 see graph PASS
70 15 5 341500 17075 DFT(';;SEDM 25@0 see graph PASS
70 15 10 340000 1700.0 DFT;P'SOE DM 1@0 see graph PASS
70 15 10 340000 1700.0 DFTéSF;g}E DM 1@0 see graph PASS
70 15 10 340000 1700.0 DFT;;SE OM 50@0 see graph PASS
70 15 10 340000 1700.0 DFT('?SF;(SDE DM 50@0 see graph PASS
70 15 10 341000 1705.0 DFTE;SP'&F DM 1@51 see graph PASS
70 15 10 341000 1705.0 DFTQ'SF;gIE OM 1@51 see graph PASS
70 15 10 341000 17050 PFISOFOM 50@0 see graph PASS
70 15 10 341000 1705.0 DFT('?SF;(SDE DM 50@0 see graph PASS
70 15 15 340500 17025 DFTE;SP'&F OM 1@0 see graph PASS
70 15 15 340500 1702.5 DFTQ'SF;gIE OM 1@0 see graph PASS
70 15 15 340500 17025 PFSOFOM 1@78 see graph PASS
70 15 15 340500 17025 DFT(;;(S)EDM 1@78 see graph PASS
70 15 15 340500 17025 DFTE;SP'SOKF OM 75@0 see graph PASS
70 15 15 340500 1702.5 DFT;P'gE OM 75@0 see graph PASS
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N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1

‘Spurious Emissions

KEYSIGHT it Aen 408
Cor

Ref Lyl Offset i Ref Lyl Offset
Scale/Div 10.0 48

Start 1.685 GHz
4 Range Tatle

Weasure Trace
Trace Type

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Specirum Anaiyzer 1

‘Spurious Emissions

Adten: 408 g KEYSIGHT lnout
Off

e et / e

Stop 1.705 GHz

Measure Trace At

N70(5M)_DFT-s- N70(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

ange Graph
Scale/Div 10.0 48

| Start 1.700 GHz Stop 1.720 GHz, X Stop 1.720 GHz,
40 Range Tabls

Measure Trase T Measure Trace At

Sporton International Inc. (ShenZhen) Page Number : AB-13 of 16
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N70(5M) DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Low

Ref Lyl Offset
Scale/Div 10.0 48 Ref Valus 3

Start 1.700 GHz
4 Range Tatle

Weasure Trace
Trace Type

N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Adten: 40 ¢

Measure Trase

N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

ange Graph
Scale/Div 10.0 48

Stop 1.705 GHz

Measure Trase

N70(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Specirum Anaiyzer 1

‘Spurious Emissions

KEYSIGHT it Aen 408
Cor

Ref Lyl Offset

Stop 1.720 GRz

N70(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1
Sputous Emissions
KEYSIGHT It

Stop 1.705 GHz

Measure Trace

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

At

Stop 1.705 GHz

Measure Trace

At

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9
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N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH OFDM_QPSK_Edge_1RB_Right_High CH

[Spectrum Anaiyzer 1
Sputous Emissions
KEYSIGHT It

Ref Lyl Offset Ref Lvi Offset 5.00

Scale/Div 10.0 48

Start 1.700 GHz

4 Range Tatle

Weasure Trace
Trace Type

N70(10M)_DFT-s- N70(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Specirum Anaiyzer 1

‘Spurious Emissions

Adten: 408 g KEYSIGHT lnout
Off

Stop 1.720 GHz Stop 1.720 GHz

Measure Trase T Measure Trace At
Tr

N70(15M)_DFT-s- N70(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

ange Graph
Scale/Div 10.0 48

Stop 1.720 GHz I Stop 1.720 GHz

T Measure Trace At
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N70(15M)_DFT-s-

Adten: 40 ¢

Ref Lyl Offset
Ref Vall 0

Start 1.685 GHz
4 Range Tatle

N70(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

Adten: 40 ¢

Ref Lyl Offset 8,00 dB
Ref Vall Bm

OFDM_BPSK_Edge_1RB_Right_Mid_CH

Stop 1.720 GHz

Stop 1.720 GHz

T

N70(15M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Afsn 408 TigFreafun  Canler Freg.
o jHokd 100/100
12 None

Scalei0v 10.0 B

N70(15M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 408

10.0d8

™=

Stop 1.720 GHz

Sporton International Inc. (ShenZhen)
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Report No. : FG482618J

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Zhaohui Liang

Temperature :

22~

25°C

Relative Humidity :

48~

52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

5G NR n25 / NR 40MHz / QPSK(ANTO)

Frequency| EIRP Limit Qvgr SP/T\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3701.8 -57.65 -13 -44.65 -74.99 -64.41 5.82 12.58 H

5552.7 -56.97 -13 -43.97 -77.42 -62.69 7.28 13.00 H

7403.6 -54.19 -13 -41.19 -79.79 -57.35 8.32 11.48 H

Lowest 737018 | -54.65 13 41.65 | 7189 | 6141 | 582 12.58 v
5552.7 -53.79 -13 -40.79 -74.42 -59.51 7.28 13.00 Vv

7403.6 -54.18 -13 -41.18 -79.8 -57.34 8.32 11.48 V

3721.8 -57.37 -13 -44.37 -74.74 -64.12 5.85 12.60 H

5582.7 -56.83 -13 -43.83 -77.38 -62.63 7.30 13.10 H

. 7443.6 -54.76 -13 -41.76 -80.25 -57.91 8.35 11.50 H
Middle 3721.8 -54.75 -13 -41.75 -72.03 -61.50 5.85 12.60 V
5582.7 -53.75 -13 -40.75 -74.49 -59.55 7.30 13.10 V

7443.6 -54.28 -13 -41.28 -79.78 -57.43 8.35 11.50 V

3741.8 -57.13 -13 -44.13 -74.52 -63.87 5.88 12.62 H

5612.7 -56.17 -13 -43.17 -76.77 -61.98 7.32 13.13 H

Highest 7483.6 -54.66 -13 -41.66 -80.05 -57.82 8.38 11.54 H
3741.8 -54.88 -13 -41.88 -72.19 -61.62 5.88 12.62 V

5612.7 -54.74 -13 -41.74 -75.53 -60.55 7.32 13.13 V

7483.6 -54.30 -13 -41.30 -79.68 -57.46 8.38 11.54 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (ShenZhen) Page Number : B1 of B7
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saronas. FCC RF Test Report

Report No. : FG482618J

EN-DC_7A n25A/LTE 10MHz + NR 40MHz / QPSK (ANT1+4)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . . Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.74 -61.88 -13 -48.88 -80.34 -68.64 5.82 12.58 H
5552.61 -59.14 -13 -46.14 -81.42 -64.86 7.28 13.00 H
NR n25 7403.48 -54.71 -13 -41.71 -81.77 -57.87 8.32 11.48 H
Lowest 3701.74 -61.90 -13 -48.90 -80.26 -68.66 5.82 12.58 Vv
5552.61 -59.31 -13 -46.31 -81.77 -65.03 7.28 13.00 V
7403.48 -54.12 -13 -41.12 -81.2 -57.28 8.32 11.48 V
5061.00 -59.62 -25 -34.62 -81.60 -65.18 7.14 12.70 H
7591.50 -54.38 -25 -29.38 -80.99 -57.68 8.30 11.60 H
LTE Band7| 10122.00 | -50.44 -25 -25.44 -81.82 -51.96 10.48 12.00 H
Lowest 5061.00 -59.95 -25 -34.95 -82.07 -65.51 7.14 12.70 Vv
7591.50 -54.51 -25 -29.51 -81.07 -57.81 8.30 11.60 V
10122.00 | -51.69 -25 -26.69 -81.7 -53.21 10.48 12.00 V
3721.8 -61.49 -13 -48.49 -80.01 -68.24 5.85 12.60 H
5582.7 -59.84 -13 -46.84 -82.20 -65.64 7.30 13.10 H
NR n25 7443.6 -54.52 -13 -41.52 -81.51 -57.67 8.35 11.50 H
Middle 3721.8 -61.63 -13 -48.63 -80.06 -68.38 5.85 12.60 Vv
5582.7 -59.75 -13 -46.75 -82.3 -65.55 7.30 13.10 V
7443.6 -54.48 -13 -41.48 -81.48 -57.63 8.35 11.50 V
5061.00 -59.63 -25 -34.63 -81.61 -65.19 7.14 12.70 H
7591.50 -54.41 -25 -29.41 -81.02 -57.71 8.30 11.60 H
LTE Band7| 10122.00 | -50.27 -25 -25.27 -81.65 -51.79 10.48 12.00 H
Middle 5061.00 -58.24 -25 -33.24 -80.36 -63.80 7.14 12.70 Vv
7591.50 -54.56 -25 -29.56 -81.12 -57.86 8.30 11.60 V
10122.00 | -51.86 -25 -26.86 -81.87 -53.38 10.48 12.00 V
3741.74 -61.67 -13 -48.67 -80.25 -68.41 5.88 12.62 H
5612.61 -59.39 -13 -46.39 -81.78 -65.20 7.32 13.13 H
NR n25 7483.48 -54.78 -13 -41.78 -81.71 -57.94 8.38 11.54 H
Highest | 3741.74 -61.34 -13 -48.34 -79.84 -68.08 5.88 12.62 Vv
5612.61 -59.31 -13 -46.31 -81.89 -65.12 7.32 13.13 V
7483.48 -54.74 -13 -41.74 -81.66 -57.90 8.38 11.54 V
5052.00 -60.59 -25 -35.59 -82.60 -66.15 7.14 12.70 H
7578.00 -54.65 -25 -29.65 -81.30 -57.95 8.30 11.60 H
LTE Band7| 10104.00 | -50.31 -25 -25.31 -81.72 -51.83 10.48 12.00 H
Highest | 5052.00 -59.62 -25 -34.62 -81.75 -65.18 7.14 12.70 Vv
7578.00 -54.57 -25 -29.57 -81.18 -57.87 8.30 11.60 V
10104.00 | -51.64 -25 -26.64 -81.65 -53.16 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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5G NR n26 / NR 20MHz / QPSK(ANTO)

Frequency| ERP Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1650 -66.15 -13 -53.15 -76.33 -69.38 3.98 9.36 H
2475 -61.01 -13 -48.01 -75.41 -64.56 4.85 10.55 H
Lowest 3300 -60.03 -13 -47.03 -75.65 -64.96 5.50 12.58 H
1650 -65.38 -13 -52.38 -75.30 -68.61 3.98 9.36 \
2475 -60.71 -13 -47.71 -75.08 -64.26 4.85 10.55 V
3300 -59.36 -13 -46.36 -74.79 -64.29 5.50 12.58 V
1654 -66.33 -13 -53.33 -76.51 -69.58 4.00 9.40 H
2481 -61.40 -13 -48.40 -75.80 -64.97 4.88 10.60 H
Middle 3308 -60.38 -13 -47.38 -75.83 -65.31 5.52 12.60 H
1654 -65.74 -13 -52.74 -75.66 -68.99 4.00 9.40 Vv
2481 -60.80 -13 -47.80 -75.17 -64.37 4.88 10.60 \Y
3308 -59.41 -13 -46.41 -74.64 -64.34 5.52 12.60 \Y
1660 -66.33 -13 -53.33 -76.53 -69.50 4.10 9.42 H
2490 -61.05 -13 -48.05 -75.40 -64.63 4.90 10.63 H
Highest 3320 -59.88 -13 -46.88 -75.34 -64.80 5.55 12.62 H
1660 -65.68 -13 -52.68 -75.48 -68.85 4.10 9.42 Vv
2490 -60.90 -13 -47.90 -75.21 -64.48 4.90 10.63 \Y
3320 -58.02 -13 -45.02 -73.26 -62.94 5.55 12.62 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_48A_n5A/LTE 10MHz + NR 20MHz / QPSK (ANT5+0)

Frequency|ERP/EIRP| Limit Qvgr SP/?\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1655.5 -65.80 -13 -52.80 -75.73 -69.03 3.98 9.36 H
2483.25 -62.53 -13 -49.53 -77.02 -66.08 4.85 10.55 H
NR n5 3311 -62.16 -13 -49.16 -78.49 -67.09 5.50 12.58 H
Lowest 1655.5 -66.18 -13 -53.18 -75.71 -69.41 3.98 9.36 V
2483.25 -63.35 -13 -50.35 -77.81 -66.90 4.85 10.55 \%
3311 -62.21 -13 -49.21 -78.32 -67.14 5.50 12.58 \%
7241.00 -58.59 -40 -18.59 -64.64 -61.89 8.30 11.60 H
10861.50 -54.18 -40 -14.18 -67.60 -55.70 10.48 12.00 H
B;':;S 14482.00 | -50.14 40 10.14 | -67.78 | -51.84 | 11.80 | 13.50 H
Lowest 7241.00 -58.94 -40 -18.94 -65.3 -62.24 8.30 11.60 \%
10861.50 -54.71 -40 -14.71 -67.77 -56.23 10.48 12.00 V
14482.00 -50.54 -40 -10.54 -67.59 -52.24 11.80 13.50 V
1654.23 -65.68 -13 -52.68 -75.60 -68.93 4.00 9.40 H
2481.34 -63.39 -13 -50.39 -77.87 -66.96 4.88 10.60 H
NR n5 3308.46 -62.41 -13 -49.41 -78.74 -67.34 5.52 12.60 H
Middle 1654.23 -66.30 -13 -53.30 -75.96 -69.55 4.00 9.40 V
2481.34 -62.99 -13 -49.99 -77.44 -66.56 4.88 10.60 V
3308.46 -62.35 -13 -49.35 -78.46 -67.28 5.52 12.60 V
7241.00 -58.92 -40 -18.92 -64.97 -62.22 8.30 11.60 H
10861.50 -54.65 -40 -14.65 -68.07 -56.17 10.48 12.00 H
Bell_r-:—(:|548 14482.00 -49.86 -40 -9.86 -67.50 -51.56 11.80 13.50 H
Middle 7241.00 -56.50 -40 -16.50 -62.86 -59.80 8.30 11.60 \%
10861.50 -54.92 -40 -14.92 -67.98 -56.44 10.48 12.00 V
14482.00 -50.65 -40 -10.65 -67.70 -52.35 11.80 13.50 V
1659.5 -65.89 -13 -52.89 -75.83 -69.06 4.10 9.42 H
2489.25 -63.28 -13 -50.28 -77.71 -66.86 4.90 10.63 H
NR n5 3319 -62.27 -13 -49.27 -78.60 -67.19 5.55 12.62 H
Highest 1659.5 -65.93 -13 -52.93 -75.47 -75.37 4.10 9.42 V
2489.25 -62.88 -13 -49.88 -77.27 -76.63 4.90 10.63 V
3319 -62.47 -13 -49.47 -78.58 -79.23 5.55 12.62 V
7241.00 -58.89 -40 -18.89 -64.94 -62.19 8.30 11.60 H
10861.50 -54.73 -40 -14.73 -68.15 -56.25 10.48 12.00 H
Ball_r-:—(liz48 14482.00 -49.99 -40 -9.99 -67.63 -51.69 11.80 13.50 H
Highest 7241.00 -59.14 -40 -19.14 -65.5 -62.44 8.30 11.60 \%
10861.50 -54.85 -40 -14.85 -67.91 -56.37 10.48 12.00 V
14482.00 -50.91 -40 -10.91 -67.96 -52.61 11.80 13.50 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG482618J

5G NR n66 / NR 45MHz / QPSK(ANTO)

Frequency| EIRP Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3423 -57.69 -13 -44.69 -73.49 -64.57 5.60 12.48 H
5134.5 -52.37 -13 -39.37 -72.73 -58.05 7.10 12.78 H
Lowest 6846 -55.37 -13 -42.37 -79.40 -58.76 8.38 11.77 H
3423 -57.73 -13 -44.73 -73.59 -64.61 5.60 12.48 \
5134.5 -53.04 -13 -40.04 -73.62 -58.72 7.10 12.78 V
6846 -53.83 -13 -40.83 -78.36 -57.22 8.38 11.77 V
3448 -58.97 -13 -45.97 -74.92 -65.82 5.65 12.50 H
5172 -52.81 -13 -39.81 -73.08 -58.48 7.13 12.80 H
Middle 6896 -55.04 -13 -42.04 -79.45 -58.44 8.40 11.80 H
3448 -58.52 -13 -45.52 -74.51 -65.37 5.65 12.50 Vv
5172 -51.86 -13 -38.86 -72.4 -57.53 7.13 12.80 \Y
6896 -53.79 -13 -40.79 -78.68 -57.19 8.40 11.80 \Y
3473 -56.85 -13 -43.85 -72.94 -63.69 5.68 12.52 H
5209.5 -50.95 -13 -37.95 -71.09 -56.62 7.15 12.82 H
Highest 6946 -55.19 -13 -42.19 -79.98 -58.62 8.42 11.85 H
3473 -56.57 -13 -43.57 -72.68 -63.41 5.68 12.52 Vv
5209.5 -50.72 -13 -37.72 -71.11 -56.39 7.15 12.82 \Y
6946 -54.76 -13 -41.76 -80.02 -58.19 8.42 11.85 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG482618J

EN-DC_48A_n66A /LTE 10MHz + NR 45MHz / QPSK (ANT5+4)

Frequency| EIRP Limit Qvgr SP/?\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.28 -59.39 -13 -46.39 -75.88 -66.27 5.60 12.48 H
5133.42 -57.87 -13 -44.87 -79.75 -63.55 7.10 12.78 H
NR n66 | 6844.56 -60.74 -13 -47.74 -65.08 -64.13 8.38 11.77 H
Lowest 3422.28 -59.79 -13 -46.79 -76.37 -66.67 5.60 12.48 \Y
5133.42 -55.73 -13 -42.73 -77.83 -61.41 7.10 12.78 V
6844.56 -60.15 -13 -47.15 -64.99 -63.54 8.38 11.77 V
7241.00 -59.46 -40 -19.46 -65.51 -62.76 8.30 11.60 H
10861.50 | -54.68 -40 -14.68 -68.10 -56.20 10.48 12.00 H
B;':;S 14482.00 | -49.70 40 970 | 6734 | 5140 | 11.80 | 13.50 H
Lowest 7241.00 -59.15 -40 -19.15 -65.51 -62.45 8.30 11.60 \Y
10861.50 | -54.63 -40 -14.63 -67.69 -56.15 10.48 12.00 V
14482.00 | -50.04 -40 -10.04 -67.09 -51.74 11.80 13.50 V
3446.68 -61.13 -13 -48.13 -77.90 -67.98 5.65 12.50 H
5170.02 -59.67 -13 -46.67 -81.50 -65.34 7.13 12.80 H
NR n66 | 6893.36 -60.37 -13 -47.37 -65.09 -63.77 8.40 11.80 H
Middle 3446.68 -60.14 -13 -47.14 -76.95 -66.99 5.65 12.50 \Y
5170.02 -57.52 -13 -44.52 -79.62 -63.19 7.13 12.80 V
6893.36 -60.51 -13 -47.51 -65.71 -63.91 8.40 11.80 V
7241.00 -59.10 -40 -19.10 -65.15 -62.40 8.30 11.60 H
10861.50 | -52.15 -40 -12.15 -65.57 -53.67 10.48 12.00 H
Ball_r-:—cllz48 14482.00 | -49.19 -40 -9.19 -66.83 -50.89 11.80 13.50 H
Middle 7241.00 -55.84 -40 -15.84 -62.2 -59.14 8.30 11.60 V
10861.50 | -54.64 -40 -14.64 -67.7 -56.16 10.48 12.00 V
14482.00 | -50.37 -40 -10.37 -67.42 -52.07 11.80 13.50 V
3471.74 -60.89 -13 -47.89 -77.79 -67.73 5.68 12.52 H
5207.61 -59.20 -13 -46.20 -80.93 -64.87 7.15 12.82 H
NR n66 | 6943.48 -59.91 -13 -46.91 -65.00 -63.34 8.42 11.85 H
Highest | 3471.74 -59.77 -13 -46.77 -76.69 -66.61 5.68 12.52 V
5207.61 -56.31 -13 -43.31 -78.29 -61.98 7.15 12.82 V
6943.48 -60.03 -13 -47.03 -65.59 -63.46 8.42 11.85 V
7241.00 -58.92 -40 -18.92 -64.97 -62.22 8.30 11.60 H
10861.50 | -54.31 -40 -14.31 -67.73 -55.83 10.48 12.00 H
Ball_r-:—dE48 14482.00 | -49.73 -40 -9.73 -67.37 -51.43 11.80 13.50 H
Highest 7241.00 -59.04 -40 -19.04 -65.4 -62.34 8.30 11.60 V
10861.50 | -54.92 -40 -14.92 -67.98 -56.44 10.48 12.00 \Y
14482.00 | -50.33 -40 -10.33 -67.38 -52.03 11.80 13.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG482618J

5G NR n70 / NR 10MHz / QPSK (ANTO)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . . Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3392 -58.37 -13 -45.37 -73.88 -65.25 5.60 12.48 H
5088 -53.37 -13 -40.37 -73.85 -59.05 7.10 12.78 H
Lowest 6784 -55.75 -13 -42.75 -79.38 -59.14 8.38 11.77 H
3392 -57.26 -13 -44.26 -72.89 -64.14 5.60 12.48 \Y
5088 -48.77 -13 -35.77 -69.41 -54.45 7.10 12.78 V
6784 -53.21 -13 -40.21 -77.38 -56.60 8.38 11.77 V
3396 -56.17 -13 -43.17 -71.68 -63.02 5.65 12.50 H
5094 -53.43 -13 -40.43 -73.87 -59.10 7.13 12.80 H
Middle 6792 -55.97 -13 -42.97 -79.61 -59.37 8.40 11.80 H
3396 -56.25 -13 -43.25 -71.88 -63.10 5.65 12.50 \Y
5094 -48.63 -13 -35.63 -69.25 -54.30 7.13 12.80 V
6792 -53.30 -13 -40.30 -77.46 -56.70 8.40 11.80 V
3402 -54.48 -13 -41.48 -69.99 -61.32 5.68 12.52 H
5103 -51.48 -13 -38.48 -71.92 -57.15 7.15 12.82 H
Highest 6804 -55.54 -13 -42.54 -79.18 -58.97 8.42 11.85 H
3402 -55.31 -13 -42.31 -70.94 -62.15 5.68 12.52 \Y
5103 -47.35 -13 -34.35 -67.97 -53.02 7.15 12.82 V
6804 -53.26 -13 -40.26 -77.42 -56.69 8.42 11.85 V
5G NR n70 / NR 15MHz / QPSK (ANTO)
Frequency| EIRP Limit O_ve_r SPA SG. TX Cable |TX Ant_ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3392 -58.33 -13 -45.33 -73.84 -65.18 5.65 12.50 H
5088 -52.63 -13 -39.63 -73.11 -58.30 7.13 12.80 H
Middle 6784 -55.93 -13 -42.93 -79.56 -59.33 8.40 11.80 H
3392 -56.50 -13 -43.50 -72.13 -63.35 5.65 12.50 V
5088 -48.30 -13 -35.30 -68.94 -53.97 7.13 12.80 V
6784 -53.64 -13 -40.64 -77.81 -57.04 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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